IN THE UNITED STATES DISTRICT COURT
FOR THE DISTRICT OF PUERTO RICO

UNITED STATES OF AMERICA,
Plaintiff,

V.
CIVIL ACTION NO.

PUERTO RICO AQUEDUCT AND
SEWER AUTHORITY,

and

THE COMMONWEALTH OF PUERTO
RICO,

Defendants.

N N N N N N N N N N N N N N N N N N N

CONSENT DECREE




TABLE OF CONTENTS

BACKGROWUND ...ttt bbb 5
OBUJECTIVES ... oo e 11
l. JURISDICTION AND VENUE .......ooiiii e 12
. PARTIES ... 12
1. APPLICATION AND BINDING EFFECT ..ot 13
V. DEFINITIONS ...t 14
V. REMEDIAL MEASURES AT SLUDGE TREATMENT SYSTEMS AT WATER
TREATMENT PLANTS L. s 22
VI. NEW STS PLANTS AND SOLIDS HANDLING.......ccccoiiiiiiiiiicicee e, 24
VIl. REMEDIAL MEASURES AT WASTEWATER TREATMENT PLANTS AND
SEWER SYSTEM EVALUATIONS ...t 25
[...]
population benefited from the project.

Table 2-1 presents a summary of the criteria, weighting factor and definition.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 21




Table 2-1 Summary of Master Plan Criteria and Weighting Factors for Water Projects

Weighting
Criteria Factor Definition
(percent)
This criterion represents the effect that a given project
Regulatory . . .
. 40 would have on compliance-related issues. It is based on
Compliance S . .
the historical compliance records for each facility.
. . This criterion represents the ability of a project to address
Quality of Service . . .
o 30 service areas with average day demand and/or maximum
& Reliability -
day demand deficits.
This criterion measures the effect that a given project will
have on operational efficiency with scores assigned based
. on the anticipated operational savings incurred or the
Operational .
. need to replace elements of the water system before their
Efficiency and 20 . . . .
Imbrovements useful life expires. Projects that may reduce operating
P costs include WTP rehabilitation, reducing non-revenue
water (NRW), upgrading instrumentation, or upgrading
solids handling.
Population This criterion represents the population that would be
Impacted by a 10 benefitted by a particular project.
Project

2.2 Scoring of Projects

The score of each project was determined by adding the four prioritization weighted
scores. Each criterion has a scoring guideline that describes how a value from 0 to 3 is
assigned depending on the characteristics of the project.

Table 2-2 presents the scoring guidelines for each of the water projects prioritization
criteria.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-2




Criteria

Regulatory
Compliance

Score \

Table 2-2 Scoring Guidelines for Water Projects Criteria

Scoring Guidelines

Project comprehensively'addresses solving compliance problems at facilities in which three
or more exceedances have occurred in any given 12-month period for one or more of the
following parameters: Bacteriology, Turbidity, TOC, TTHM and/or HAAS.

Project comprehensively addresses compliance with CT or with solving compliance problems
at facilities in which three or more exceedances have occurred in any given 12-month period
for two or more Other parameters. Other parameters include, but are not limited to: BOD,
DO, pH, residual chlorine, NH;, etc.

Project addresses compliance issues identified or required by new regulations (such as ST2,
LT2, GWR, GWUDI, and needs identified in comprehensive performance evaluations required
by the “Acuerdo Transaccional Enmendado”, etc.) which must be addressed on or before 24-
months from the date of project identification and definition.

Project partially”> addresses compliance issues at facilities in which three or more
exceedances have occurred in any given 12-month period for one or more of the following
parameters: Bacteriology, Turbidity, TOC, TTHM and/or HAAS.

Project partially addresses compliance with CT or with solving compliance problems at
facilities in which three or more exceedances have occurred in any given 12-month period
for two or more Other parameters. Other parameters include, but are not limited to: BOD,
DO, pH, residual chlorine, NH;, etc.

Project comprehensively addresses solving compliance problems at facilities in which three
or more exceedances have occurred in any given 12-month period for one Other parameters.
Other parameters include, but are not limited to: BOD, DO, pH, residual chlorine, NH;, etc.

Project addresses compliance issues identified or required by new regulations (such as ST2,
LT2, GWR, GWUDI, and needs identified in comprehensive performance evaluations required
by the “Acuerdo Transaccional Enmendado”, etc.) which must be addressed and completed
within a 24 (not inclusive) to 36-month period from the date of project identification and
definition.

Project addresses compliance problems at facilities in which one or two exceedances have
occurred in any given 12-month period for one or more parameters (Bacteriology, Turbidity,
TOC, TTHM, HAAS, Other).

Project addresses compliance-related issues at facilities, even if no compliance issues have
been reported.

Project does not address compliance related issues.

' Comprehensively= describes projects that completely address compliance problems identified.
? Partially= describes projects that only partially (not completely) address compliance problems identified.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-3




Criteria Score | Scoring Guidelines

Maximum value of the scores for the service areas impacted based on ADD and MDD deficit.

- Sub . . o
Criteria i Weight Scoring Criteria for both ADD and MDD
Qual.ity of Max ADD 70% | 3- Deficit greater than 5 MGD
Service & SA Quality of Service Deficit 2- Deficit between 0.5 and 4.99 MGD
Reliability Score and Reliability MDD 1 - Deficit less than 0.5 MGD
Deficit 30% | 0 - No deficit

Refer to the island-wide water balances that include the ADD deficit and MDD Deficit for
each service area, included in PRASA’s Water Master Plan Final Report.

Implementing the project will result in a considerable annual operational cost savings.

3 Project is a rehabilitation project that replaces an item with a useful life expected to expire
within 3 years (by 2013). Useful life of an item was estimated based on the type of item and
construction year (ie. Useful life of a package plant is estimated to be 40 years).

Implementing the project will result in a moderate annual operational cost savings.

Project is a rehabilitation project that replaces an item with a useful life expected to expire

Operational 2 L ) ) . .
. within 10 years (by 2020). Useful life of an item was estimated based on the type of item and
Efficiency and . . . . .
the construction year (ie. Useful life of a package plant is estimated to be 40 years).
Improvements
Implementing the project will result in a minimal annual operational cost savings.
1 Project is a rehabilitation project that replaces an item with a useful life expected to expire
later than 10 years from now (beyond 2020). Useful life of an item was estimated based on
the type of item and the construction year.
0 Implementing the project does not result in any annual operational cost savings or project is
not related to operational efficiency.
3 Project will benefit more than 100,000 people.
Population 2 Project will benefit between 10,000 and 100,000 people.
Impacted by a
Project 1 Project will benefit fewer than 10,000 people.

0 Project will not directly benefit any population.

The scoring guidelines, presented in Table 2-2, are provided to help assign scores as
objectively as possible. The maximum score a project can receive for each criterion is 3
(high priority), and the minimum score is zero (low priority). When possible, numerical
scales are used to assign scores that indicate the degree to which a project helps achieve
the goals defined in the criteria.

If more than one scoring guideline is shown for a particular score, it is used in an
“either/or” fashion. For example, a project can score a 3 for Operational Efficiency and
Improvements if it either results in considerable annual operational cost savings or if a

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-4




project is a rehabilitation project that replaces an item with a useful life expected to
expire within 3 years.

The prioritization weighting factors and scoring guidelines were prepared in coordination
with PRASA and more recently with EPA and DOH. This weighting factors and scoring
guidelines may be revised or modified as time progresses and PRASA’s available
information.

2.3 Water Projects Base

Considering the current status of certain projects and commitments with both the DOH
and EPA, PRASA has identified 23 water projects to be included in the Base List. These
projects already have defined schedules that will not be altered and will, therefore, by-
pass the prioritization system. As such, these projects will be included in PRASA’s CIP
list of projects with the pre-established implementation schedules to meet the mandated
completion dates. However, to do this, other projects that may have higher priorities, but
are not in the Base List, will be “bumped” down in the list as necessary. Table 2-3
includes the water projects (as well as STS projects) included in the Base List. As
previously mentioned, the project descriptions and completion dates presented in Table 2-
3 are subject to change. PRASA is currently in the process of reviewing facility needs,
updating project descriptions, and revising completion dates in coordination with DOH.

Table 2-3 Water Projects in Base List

Expected

Region Facility Project Description Compliance
Date

East Aguavsv_?genas Installation UV and/or filter optimization. LT2 Sep-15
East Barr\;exvrllg; ltas Installation UV and/or filter optimization. LT2 Sep-15
Eliminate plant with the new Valenciano LP2/ STS
East Ceiba Sur WTP | WTP or alternate project to eliminate CIP2 Jul-17
plant.
Construct a new STS, or connect and
East Jiménez WTP | eliminate system with Morovis/El Yunque | STS-CIP3 Dec-17
WTP.
East Luguillo Installation UV and/or filter optimization LT2 Sep-15
(Sabana) WTP '
. Improvements to the Cedro Arriba WTP
North Cedro Arriba according to CPE. Increase drying beds LP2/ CE Dec-16
WTP L ; . Phase 2
capacity; or use alternative equipment.
Improvements to the water dam that
North Hatillo-Camuy mcludeg th(_e pit, retaining wall and raw Lp2 Jul-17
WTP water pipeline evaluation. Construction
of new polymer storage if needed.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-5




Facility

Project Description

Term

Expected
Compliance

Construction of new storage tanks in
Hatillo-Camuy | strategic areas for distribution in Hatillo
North WTP WTP as coordinated with PRASA LP2 Dec-14
Operations.
North Jayuya WTP Construction Presedimentation System. AC“X.T_II; lan Dec-16
. Rehabilitation of Morovis Sur WTP,
North Mor\j)vv_ll%Sur Phase Il (Rehabilitation of raw water LPCZ:{PSZTS Dec-15
intake, filter rehab and STS).
Morovis Sur 1
North WTP Install UV. LT2 Dec-14
Filter rehab, valves replacement,
Morovis Urbano | installation of "tube settlers", flocculation
North WTP expansion, improvements to the filter LP2 Dec-15
backwash system and distribution tank.
North MorO\\//liTLIJDrbano Presedimentation and filter optimization. LT2 Mar-15°
North Quebrada Install UV and plant rehabilitation LT2 Sep-15
Camuy WTP '
North Vega Baja WTP | Install UV. LT2 Mar-15
Rehabilitation of the Coto Laurel WTP
that includes: new oxidant chemical feed
system, replacement of aerators,
installation of a new dissolved air .
South Coto Laurel flotation unit, rehabilitation of filters, Action Plan Dec-17
WTP . . . - ATE
installation of baffles in the existing
clearwell, construction of a new
distribution tank and electrical
improvements.
Improvements to the Guayama WTP:
South Guayama WTP mclu.des the installation of settling tanks LP1/ CE Oct-14
and improvements to the sludge Phase |
treatment system.
South Orocovis WTP | Installation UV and/or filter optimization. LT2 Sep-15
Rehabilitation of the Ponce Nueva WTP
that includes: new rapid mixer,
South Ponce Nueva | rehabilitation of the superpulsator Action Plan Dec-17
WTP clarifiers, rehabilitation of filters and ATE
installation of baffles in the existing
distribution tank.
Elimination of the existing Ponce Vieja
South Ponce Vieja WTP with the construction of a new Action Plan Dec-17
WTP pump station, water lines and a ATE
connection to the new 4MG Ponce Tank.
Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-6




Expected

Region Facility Project Description Compliance
Date
Improv_e_mgnts to the Guajataca WTP- CE Phase
. Rehabilitation of two modular package
West Guajataca . : 1/ STS Jan-16
plants including the sludge treatment CIP3
system.
- La Maquina WTP elimination through the
West La Maquina transmission pipeline from the Maginas LP3/ STS Dec-16
WTP CIP 3
WTP.
Rocha WTP elimination through the LP3/ STS
West Rocha WTP transmission pipeline from Isabela WTP. CIP 3 Dec-16

" December 16, 2014
2March 18, 2015

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 2-7




3 Wastewater Projects Prioritization

3.1 Prioritization Criteria Description

Similar to the prioritization criteria for water projects described in Section 1, the
wastewater criteria was selected in order to establish the projects’ priority. As in the
water case, four main criteria were selected to prioritize wastewater projects: Regulatory
Compliance, Operational Efficiency and Improvements, Quality of Service and
Reliability and Population Impacted by Project.

As in the water case, the highest weighting factor was assigned to Regulatory
Compliance, indicating that compliance with all current and future federal and local
requirements is of utmost importance.

The Quality of Service and Reliability was included to consider the infrastructure projects
aimed at addressing wastewater collection/treatment deficiencies.

The Operational Efficiency and Improvements criterion considers if the project provides
any operational efficiency, including extending the useful life of the asset(s), and/or
operational cost savings.

The Population Impacted by a Project criterion addresses the number of projected
population benefited from the project.

Table 3-1 presents a summary of the criteria, weighting factor and definition.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 31




Table 3-1 Master Plan Criteria and Weighting Factors for Wastewater Projects

Weighting

Criteria Factor Definition
(percent)

This criterion represents the effect that a given project
would have on compliance-related issues. It is based on

Regula_tory 40 the historical compliance record of discharge parameters
Compliance . . . o
as summarized in the Discharge Monitoring Reports
(DMR).

This criterion measures the effect that a given project
would have on addressing operational issues in order to
improve the quality of service and reliability of the

uality of Service . .
Q y 30 wastewater collection system. Examples of these include

& Reliability projects that will result in the reduction or elimination of
illegal wastewater discharges and/or sewer overflows,
reduction or elimination of inflow and infiltration (1&l), etc.
This criterion measures the effect that a given project will
have on operational efficiency with scores assigned based

Operational on the anticipated operational savings incurred or the

Efficiency and 20 need to replace elements of the wastewater system

Improvements before their useful life expires. Projects that may reduce
operating costs include WWTP rehabilitation, upgrading
instrumentation, or consolidating service areas.

Population This criterion measures the number of projected

Impacted by a 10 population that would be benefitted by the project.

Project

3.2 Scoring of Projects

The total prioritization score of each project is determined by adding together each of the
four criterion weighted scores. Each criterion has a different scoring guideline that
describes how a score value from 0 to a maximum of 3 is assigned depending on the
characteristics of the project.

Table 3-2 presents the scoring guidelines for each of the four wastewater projects
prioritization criteria.

Prioritization System Description
Excerpt from PRASA Water & Wastewater Infrastructure Master Plan 3-2




Criteria

Regulatory
Compliance

Table 3-2 Scoring Guidelines for Wastewater Projects Criteria

‘ Score ‘

Scoring Guidelines

Project comprehensively addresses environmental compliance issues at facilities for